Car Adapter
Enables you to re-charge your battery Part No. 900507
with your vehicle’s electrical system.

Battery Cell Part No. 018880
Battery Charger Part No. 018881 (EU)
Cable Part No. 018885 (EU)
9/64” Hex Key Part No. 900736
5/32” Hex Key Part No. 401331
3/16” Hex Key Part No. 901044
Clear Safety Glasses Part No. 014121
Cordless Tool Cleaner

deal cleaner for all Paslode® Tools Part No. 012007
Paslode® Cordless Lubricating Oil Part No. 013075
Tool Case Part No. 014980
Cleaning Kit (Blister) Part No. 013690

Contains all the necessary to clean any Impulse tool

FPPaslode

An lllinois Tool Works Company

Route de Lyon - BP 104

F - 26501 Bourg Les Valence - Cedex France

019239-03
10/19

7P Paslode

Impulse’

Part No. 018601

IM45 CW Lithium

IMPORTANT!

DO NOT DESTROY

Always  refer

to operating

and safety

instructions (#019237 & #014749) for detailed
information on this tool. It is the customer’s

responsibility

to have all

operators and

service personnel read and understand this

information.

TOOL SCHEMATIC AND PARTS




IM45CW

PART LEGEND

Part No. 018601

#904581
Cylinder
Sleeve
and
Midcheck
Assembly

TORQUE VALUES

=> Denotes New Change

04555 1 Grille
00648 1 Filter
01064 4 Screw, SHC Shoulder Screw
04557 Screw, SHC
04597 Wear Pad-Upper
04551 Cap, Cylinder Head
01119 Retaining Ring, Motor
01112 Motor Assembly
01356 Motor Sleeve
00785 Insulator
00714 Spark Plug Assembly
00596 SEMS Screw-Torx
00739 ircuit Board
04517 Fuel Barb
0454 Fuel Tube
8 0240¢ Fuel Block
9 0452 ivot Arm
0450: Cylinder Head
0061 Seal Ring
0070 Fan Assembly
0070 Air Dam
0472 Combustion Chamber Assembly
25 00592 Screw 10-32 x 1/2” WCE
26 02629 Washer-Hardened
27 04002 Gromet/Shield
28 06057 Washer, WCE to Link
29 04526 Link-WCE Adjustment
04506 Work Contact Element, WCE
05140 Screw-Torx
04509 Upper Yoke
00707 Bumper/Yoke
04594 Sprin
35 03099 ing,Retaining
36 03098 ting/Piston
37 04580 iston/Driver Blade Assembly
38 00680 Bumper
9 04503 Cylinder Sleeve
0 00616 0-Ring, exhaust
01089 isk Filter
00665 Reed Plate
00664 eed Valve
00668 Cover, Muffler
00609 uffler
04523 0-Ring, Nose
04501 Nose
8 04539 Wear Guard-Lower
9 04576 Screw 1/4-20 x 5/8” SHC
0 02031 0-Ring, Feeder Body
1 04535 Claw/Feed
52 02486 Washer/Retainer
53 02488 Pin/Pivot-Feedclaw
54 02041 Spring/Torsion Coil
55 404012 Claw/Holdback
56 19194 Spring- Backup Pawl
57 04361 Roll Pin
58 04533 Piston-Feed Claw
59 04525 0-Ring/Feed Claw Piston
60 04524 Feed Piston Spring
61 04563 Terminated Magnet Assembly
62 04540 Bumper/Claw Piston
63 04534 Magnet Cover
64 01044 Soft Grip
65 04717 Spark Unit
66 00662 Wire Harness
67 00620 Front Channel
68 018923 Label/Logo
69 904702 Handle/Right
70 004618 Screw-Insert-Belt Hook
7 04558 Connector Bracket
7 04709 Molded Circuit Assembly
7. 00726 Slide Switch Assembly
7: 04714 Trigger Assembly
7! 04532 Wire Cli
7 02230 Pin-Fuel Door
7 04550 Fuel Door
78 04544 Dosing Lever
79 04567 Spark Plug Wire Assembly
80 04562 Fan Motor Harness
81 0223 Clip-Fuel Door
82 0470 Lockout pin
Ring, Retaining 83 0470! Lockout body
Nail Plate 84 0470 Spring, lockoutpn |
Dampener 85 1927 Lockout assembly
Post, Center Outer 86 01821 Battery case
Sping, Post 87 90471 PCB Assembly
Roll Pin, Post 88 904561 1 Wire Harness
Post Button 89 01066 Screw/ #8-16 x 3/4”
Name plate 90 00792 Shoulder Screw
Bracket, Magazine 91 047 Handle/ Left
Screw, 10-24 x 5/8” SHS 92 045 Belt Hook
racket, Magazine 96 045 Shield, Debris
Hex Key, 5/32 97 1920: Nut, Door Screw
Lockout bracket 98 4040 Door
Screw 6, 3/8” 99 0187 Guide
Torx machine screw 8-32x3/8 00 4041 Screw-Door
01 0451 Cover Magazine
02 04092 Wear Shield
M Apply grease to threads 03 04518 Wear Pad, Magazine
A Apply Loctite 277 (red) 04 04502 Screw, S.H.C.S 10-32 x 5/8
105 904553 1 Post, Center-Inner






